Hobart A120 Parts Manual

5 (1)

CATALOG OF

REPLACEMENT

PARTS

MODEL A120

SERIES MIXER

(INCLUDES MOTOR PARTS) ML-104865

A p r o d u c t o f H O B A R T 7 0 1 S . R I D G E A V E N U E T R O Y , O H I O 4 5 3 7 4 - 0 0 0 1

FORM 43015 Rev. A (April 2005)

MODEL A120 SERIES MIXER REPLACEMENT PARTS

 

Table of Contents

Page

Description

3

Switch and Timer Unit

5

Planetary and Attachment Hub Unit

7

Base Unit

9

Pedestal And Bowl Unit

11

Transmission Case and Shifter Unit

13

Motor Parts

15Transmission Gear Unit

16Agitators

F-43015 Rev. A (April 2005)

- 2 -

© HOBART

MODEL A120 SERIES MIXER REPLACEMENT PARTS

1-2

 

 

 

 

10

 

 

 

 

 

9

 

 

 

 

 

8

 

3

4

5

6

7

11

 

5

6

 

4

7

 

8

 

3

 

9

ON

2

 

1

 

 

 

 

0

11

 

 

OFF

 

13

 

14

 

15

 

 

PL-55563

SWITCH AND TIMER UNIT

ILLUS.

PART NO.

NAME OF PART

AMT.

PL-55563

 

 

 

1

00-294650-004-1

Timer Assy. (115 V., 60 Hz.) ......................................................................................

1

2

00-294650-004-4

Timer Assy. (220 V., 50 Hz.) .....................................................................................

1

3

00-291746

Insulator – Switch ......................................................................................................

1

4

00-875567

Switch Assy. ..............................................................................................................

1

5

00-873115-00001

Switch Plate & Pin Assy. ............................................................................................

1

6

SC-013-07

Mach. Screw 5-40 x 1/4 Flat Hd. ................................................................................

2

7

00-123109

Screw 6-32 x 3/8 Serrated Hd. ...................................................................................

2

8

SC-027-28

Mach. Screw 8-32 x 1/4 Rd. Hd. (Grounding Screw) ................................................

1

9

WL-011-01

Lockwasher #8 Internal Shakeproof (Grounding Screw) (1 Ph.) ...........................

2

10

NS-010-11

Mach. Nut 8-32 Hex (Ground Screw) (1 Ph.) ...........................................................

1

11

00-291748

Knob – Timer ..............................................................................................................

1

- 3 -

F-43015 Rev. A (April 2005)

Hobart A120 Parts Manual

MODEL A120 SERIES MIXER REPLACEMENT PARTS

2

1

 

 

 

4

 

 

 

5

 

 

 

3

 

 

 

6

 

18

 

 

 

THRU

 

7

 

27

 

 

 

 

 

 

 

8

 

28

 

9

 

 

17

 

 

 

29

 

 

10

 

 

 

30

16

15

11

12

14

13

 

PL-55559

PLANETARY AND ATTACHMENT HUB UNIT

F-43015 Rev. A (April 2005)

- 4 -

MODEL A120 SERIES MIXER REPLACEMENT PARTS

PLANETARY AND ATTACHMENT HUB UNIT

ILLUS.

PART NO.

NAME OF PART

AMT.

PL-55559

 

 

 

1

00-114824-00001

Plug – Attachment Hub ...............................................................................................

1

2

00-435047-00004

Hub – Attachment (Painted) .......................................................................................

1

3

00-435065-00002

Bevel Drive Gear & Seal Assy. ..................................................................................

1

4

RR-004-18

Retaining Ring ............................................................................................................

1

5

00-012430-00048

Key 3/16 x 3/16 x 4 .........................................................................................................

1

6

00-012683

Pinion – Beater (17T) .................................................................................................

1

7

BB-018-17

Ball Bearing ................................................................................................................

1

8

00-007094

Spring .........................................................................................................................

2

9

BA-002-09

Ball 1/4 Dia. ..................................................................................................................

2

10

00-113953

Planetary (Painted) ....................................................................................................

1

11

BB-018-17

Ball Bearing ................................................................................................................

1

12

00-121814

Seal – Oil (1 In. I.D.) ...................................................................................................

1

13

00-113949

Agitator Shaft Assy. (Incls. Item 14) .........................................................................

1

14

00-065062-00002

Pin – Dowel ................................................................................................................

1

15

SC-040-08

Cap Screw 1/4-20 x 1 Fil. Hd. .....................................................................................

6

16

WL-003-35

Lockwasher 1/4 Helical ...............................................................................................

6

17

00-012682

Internal Gear (63T) (Incls. Items 8 & 9) .....................................................................

1

18

00-012746-00019

Washer – Thrust (0.115 In. Thk.) .............................................................................

AR

19

00-012746-00005

Washer – Thrust (0.080 In. Thk.) ............................................................................

AR

20

00-012746-00006

Washer – Thrust (0.106 In. Thk.) ............................................................................

AR

21

00-012746-00007

Washer – Thrust (0.092 In. Thk.) ............................................................................

AR

22

00-012746-00008

Washer – Thrust (0.086 In. Thk.) ............................................................................

AR

23

00-012746-00009

Washer – Thrust (0.098 In. Thk.) ............................................................................

AR

24

00-012746-00010

Washer – Thrust (0.112 In. Thk.) .............................................................................

AR

25

00-012746-00012

Washer – Thrust (0.119 In. Thk.) .............................................................................

AR

26

00-012746-00013

Washer – Thrust (0.121 In. Thk.) ............................................................................

AR

27

00-012746-00016

Washer – Thrust (0.129 In. Thk.) ............................................................................

AR

28

00-108197-00001

Thumb Screw ............................................................................................................

1

29

WL-019-79

Lockwasher ...............................................................................................................

4

30

SC-119-07

Mach. Screw 12-24 x 3/4 Flat Hd. (Painted) ...............................................................

4

- 5 -

F-43015 Rev. A (April 2005)

Loading...
+ 11 hidden pages